

Certificate of Analysis

Date of Testing: 2022-08-03 13:21:41
Date of Next Testing: 2024-07-23 13:21:41
Product Name: **Latex beads, polystyrene**
CAS Number: 9003-53-6
Specifications & Purity: diameter 6.0 - 6.9 μ m ,5% w/v
Lot #: G2228065
SKU #: **P107780**
Analysis: 107268
Storage Temperature: Store at 2-8°C

| Parameter | Limit Values | Result |
|----------------------|------------------|------------------|
| Diameter | 6-6.9 (μ m) | 6.30 μ m |
| Solid Content | 4.5-5.5 (%) | 5.00 % |
| Appearance (P107780) | White Suspension | White Suspension |



John Su
QA & QC Manager